
 

 

 

 

 

 

 

 

 

 
 

 

 

  REAR WINCH 

 MOUNTING KIT 

 

POLARIS 

Big Boss 570 6x6 (MY2025+) 
 

 

Code 05.11600   

   

 
 
 
 
 
 
 
 
 

Keep this manual for future reference! 
 
 

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

 sales@ironbaltic.com 

SPECIFICATION 
 

Version    23072024 

code.ironbaltic.com/u/LbCXwiRY 

DOWNLOAD MULTILINGUAL 
USER MANUAL 

mailto:sales@ironbaltic.com


 

Pos. Description Code Amount 

1 Winch plate 05.11601 1 

2 Connecting plate 05.11602 1 

3 Rear winch plate 05.11603 1 

4 Number bush  05.5406 2 

5 U-bolt M8x38mm  OT.05.01.030 2 

6 Bolt M5x30 ISO7380 OT.02.03.006 3 

7 Bolt M8x20 DIN 933 OT.02.02.180 3 

8 Bolt M8x30 DIN 933 OT.02.02.200 2 

9 Bolt M8x55 DIN 931 OT.02.01.012 2 

10 Carriage bolt M8x20 DIN 603 OT.02.05.050 2 

11 Washer Ø8/20 SFS 3738 OT.04.03.030 17 

12 Nut M8 Nyloc DIN 985 OT.03.02.040 10 

 

 

 

 

 

 

 

  



 

 

 

 

 

 

 

 

 

 

7 11

2

8 11 11 12

9 11 11 12

10 11 12

4

3

6

1

5 11 12

  



 

FITTING INSTRUCTIONS 
 

 

Step 1  Remove original number plate and hitch. 

 

    
 

Step 2 Install winch plate 05.11601 (Pos.1) to ATV, use 05.11602 (Pos.2) under the 

frame to secure the winch plate.  
For installation use M8x38mm U-bolts (Pos.5),  M8x20 bolts (Pos.7), Ø8/20 
washers (Pos.11), M8 nyloc nuts (Pos.12). 
 

 
 

    
    
 

 

 

 

 

 

 

 

 

Remove 

Remove 

Pos.7;11;2 

Pos.5;11;12 

Pos.1 

Pos.2 



Step 3 Install winch, use winch original bolts.     

NB! Winch cable must run from the top of the winch! 
 

 
 

 
Step 4 Install winch roller to the plate 05.11603 (Pos.3). For installation use  

  M8x20 carriage bolts (Pos.10), Ø8/20 washers (Pos.11),    
  M8 nyloc nuts (Pos.12). 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Pos.10;11;12 

Pos.3 

Cable from the top 



 

Step 5  Install rear winch plate on the machine. Upper part of the plate goes behind

   the tube and between the frame. For installation use M8x55 bolts (Pos.9), 
   M8x30 bolts (Pos.8), Ø8/20 washers (Pos.11), M8 nyloc nuts (Pos.12). 
 

  
 
 

Step 6  Install trailer connector and number plate light. For trailer connector  

   installation use M5x30 bolts (Pos.6). For number plate light installation use 
   original bolts, washers, bushes and nuts. 
 

 
 

 

 

 

 

 

 

 

Pos.9;11;11;12 Pos.8;11;11;12 

Pos.6 

Original 



Step 7  Install hitch back. 

 

  
 

Step 8  To install the registration plate, use bushes 05.5406 under the plate, 

   so that the number would clear a-arm bolts. 
 
 
  



 

 
 

 
 
 
 
 
 

 
 
 
 
 

IRON BALTIC OÜ 
Joa tee 17 

Vääna 76903 
Estonia / Europe 

 
 

+372 6 533 711 
sales@ironbaltic.com 

 
 

 
www.ironbaltic.com 

www.facebook.com/ironbaltic 

www.youtube.com/user/ironbalticltd 

 
 

 
 
 
 
 
 
 

mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

